



Product	Form	Strength
Abaloparatide	Pen Injector	3.16mg/1.56mL
Abiraterone	tablets	250mg
Abiraterone	Tablets	250mg
Acarbose	Tablets	50mg, 100mg
Acitretin	Capsules	10mg, 17.5mg, 22.5mg, 25mg
Acyclovir; Hydrocortisone	Cream	Xerese
Afatinib	f.c. tablets	20mg, 30mg, 40mg
Agomelatine	f.c. tablets	25mg
Albuterol Sulfate	Aerosol, Metered	0.09mg/Inh
Alendronate	Tablets	70 mg/tab.
Alendronate	f.c. tablets	70mg
Alendronate/D3	I.E. Tablets	70mg/2.800 I.E. ; 70mg/5.600 I.E.
Almotriptan	12.5mg	FC Tablet
Ambrisentan	FC Tablet	5mg & 10mg
Amlodipine	tablets	5mg, 10mg
Amorolfine	Nail lacquer	5% w/v
Anastrozole	FC tablet	1 mg
Apixaban	tablets	2.5mg, 5mg
Apremilast	FC tablet	10, 20, 30mg
Aprepitant	Capsule	40mg, 80mg, 125mg, 165mg
Aripiprazol	orodispersible tablet	2mg, 5mg, 10mg, 15mg, 20mg, 30mg
Aripiprazol	tablets	2mg, 5mg, 10mg, 15mg, 20mg, 30mg
Aripiprazol	oral solution	1mg/ml
Aripiprazole	Oral solution	5mg/5ml
Atomoxetine	capsules	10mg, 18mg, 25mg, 40mg, 60mg, 80mg, 100mg
Atorvastatin	f.c. Tablets	10mg/tab. 20 mg/tab. 40mg/tab. 80mg/tab.
Atorvastatin	f.c. tablets	10mg, 20mg, 40mg
Azacididine	vial lyoph	100mg
Azithromycin	f.c. Tablets	250mg/tab. 500mg/tab. 600mg/tab.
Azithromycin	powder f. sol. F. inf.	500mg
Azithromycin	f.c. Tablets	250mg/tab. 500mg/tab. 600mg/tab.
Bendaquiline Fumarate	capsules	100mg
Benfotiamine	f.c. Tablets	100mg, 150mg
Bicalutamide	f.c. Tablets	50mg, 150mg
Bimatoprost	Eye Drops Sol. 3 ml vial	0.3 mg/ml, 0.1 mg/ml
Bimatoprost + Timolol	Eye Drops Sol. 3 ml vial	(0.3 mg +5.0 mg)/ml
Binimetinib		
Bisacodyl	Enteric coated tablets	5mg
Bisoprolol	Tablet	1.25, 2.5, 3.75, 5, 7.5, 10mg



Product	Form	Strength
Bivalirudin	vial lyophilized	250mg
Bortezomib	Powder for inj. Sol.	1mg, 3.5mg
Bortezomib	Powder f. sol. f. inj.	1 / 3.5 mg
Bortezomib Lyo Powder for Inj		3.5mg
Bosentan	tabs f. suspension	32mg
Bosentan	f.c. Tablets	62.5mg, 125mg
Brimonidine	Eye Drops Sol. 5 ml vial	2.0 mg/ml
Brinzolamide	Eye Drops Susp. 5 & 10 ml vial	10 mg/ml
Bromhexine	Syrup	0.8mg/ml, 1.6mg/ml
Budesonide	Caps	3 mg XR
Buprenorphine	Patch	5, 10, 15, 20µg/h
Buprenorphine	Implant	200 mg
Buprenorphine + Naloxone OTF	Oral Thin Films	2mg/0.5mg, 4mg/1mg, 8mg/2mg, 12mg/3mg
Buprenorphine Patch	Patch	5mcg/h 7 day, 10mcg/h 7 day, 20 mcg/h 7 day
Buprenorphine Sustained Release	PFS	300mg and 100mg (PFS)
Buprenorphine Sustained Release	Vial	20 mg/ml
Calcipotriol	cutaneous solution	0.05mg/g
Calcipotriol + Betamethasone Dipropionate	ointment	0.05mg/g + 0.05mg/g
Canagliflozin	f.c. tablets	100mg, 300mg
Candesartan	tablets	4mg, 8mg, 16mg, 32mg
Candesartan + HCTZ	tablets	8mg+12.5mg, 16mg+12.5mg
Captopril	tablets	25mg, 50mg
Carbimazole	Tablet	5, 10, 15, 20mg
Carbocisteine	Oral Syrup	100mg/5mL, 250mg/5mL
Carbocisteine*	Capsules	375mg
Carvedilol	tablets	6.25mg, 25mg
Caspofungin	vial lyoph. Inf. Sol.	50, 70 mg
Celecoxib	capsules	100mg, 200mg
Chlortalidone	Tablet	12.5mg, 25mg, 50mg
Cholecalciferol	f.c. tablets	22400 I.U.
Cilostazol	f.c. tablets	50mg, 150mg
Cinacalcet	tablets	30mg, 60mg, 90mg
Cinacalcet	f.c. Tablets	30mg/tab. 60mg/tab. 90mg/tab.
Cinacalcet	f.c Tablets	30, 60, 90 mg
Cinnarizine + Dimenhydrinate	f.c. tablets	20mg, 40mg
Ciprofloxacin	f.c. tablets	250mg, 500mg, 750mg
Ciprofloxacin	f.c. Tablets	250mg, 500mg
Ciprofloxacin	sol. F. inj. 100ml & 200ml bottles	2mg/ml
Clarithromycin	ER Tablets	500mg
Clarithromycin	Granules Oral Susp. 100 ml bottle	250 mg/5 ml
Clarithromycin	f.c. Tablets O.D.	500mg/tab
Clarithromycin	f.c. Tablets	500mg/tab



Product	Form	Strength
Clindamycin	Tablets	600mg
Clindamycin*	Capsules	150mg & 300mg
Clonidine	24 h patches	0.1, 0.2, 0.3 mg
Clonidine ER	ER Tablets	0.1mg, 0.2mg
Clopidogrel	f.c. tablets	75mg
Clopidogrel + ASA	f.c. tablets	75mg + 75mg, 75mg + 100mg
Clotrimazole	cream	10mg/g
Clotrimazole	vaginal cream	10mg/g
Clotrimazole	cutaneous solution	10mg/ml
Corticotropin	multi-dose vial	5mL vial/ 80USP ACTH units per mL
Cyclophosphamide	Injection	505b2
Dapagliflozin	tablets	5mg, 10mg
Dapsone	Gel	Aczone
Deferasirox	dispersible tablets	125mg, 250mg, 500mg
Deferasirox	tabl f. susp.	125mg, 250mg, 500mg
Deferasirox	Dispersible tablets	125mg, 250mg & 500mg
Dexamethasone	Soluble Tablets	2mg/tab. 4mg/tab. 8mg/tab.
Dexlansoprazole	DR Capsule	Dexilant
Dextromethorphan Polistrex	ER Suspension	30 mg/ 5ml
Diclofenac	patch	1.3% (180mg)
Diltiazem	Cutaneous Paste	2%
Dimetil Fumarate	capsules	120mg, 240mg
Donepezil	f.c. Tablets	5mg/tab. 10mg/tab.
Donepezil	Oral Sol.	1mg/ml
Donepezil	f.c. tablets	5mg, 10mg
Dorzolamide	Eye Drops Sol. 5 ml vial	20 mg/ml
Dorzolamide + Timolol	Eye Drops Sol. 5 ml vial	(20mg + 5.0 mg)/ml
Doxepin	Cream	Zonalon
Doxycycline*	Capsules	50mg & 100mg
Doxylamine/Pyridoxine ER	ER Tablet	Bonjesta
Duloxetine	hg. Capsules	20, 40, 30, 60 mg
Dutasteride	Soft Gel Capsules	0.5mg/cap.
Dutasteride	sg. Capsules	0.5mg
Dutasteride / Tamsulosin	hg. Capsules	0.5 mg/0.4 mg
Eflornithine	Cream	3% w/w
Eletriptan	f.c. Tablets	20mg/tab. 40mg/tab. 80mg/tab.
Eletriptan	Film	20mg & 40mg
Enalapril	Tablet	5mg, 20mg
Enalapril + HCTZ	tablets	20mg + 12.5mg
Entacapone +(Levodopa/Carbidopa)	Tablets	200mg + 50/12.5, 75/18.75, 100/25, 125/31.25, 150/37.5, 200/50 mg



Product	Form	Strength
Entecavir	f.c Tablets	0.5, 1 mg
Eplerenone	f.c. tablets	25mg, 50mg
Eplerenone	f.c. Tablets	25/50mg
Erlotinib	f.c tablets	25mg, 100mg, 150mg
Escitalopram	tablets	5mg, 10mg, 20mg
Escitalopram	f.c. tablets	5mg, 10mg, 15mg, 20mg
Escitalopram	oral drops solution	10mg/ml, 20mg/ml
Escitalopram	Oral drops	20mg/ml
Esomeprazole	Powder f. Sol./ F. Inf./f. inj.	40mg
Estradiol	24 h patch	0.025, 0.0375, 0.05, 0.075, 0.1 mg
Estradiol	ER Film	0.0375mg/24hr, 0.05mg/24hr, 0.075mg/24hr, 0.025mg/24hr, 0.1mg/24hr
Etecalcetide	Vial	2.5mg/0.5mL, 5mg/mL, 10mg/2mL
Eteplirsén	Vial	100mg/2mL, 1000mg/10mL
Ethinylestradiol Norelgestromin	24 h patch	20mcg, 150mcg
Etofenamate	cutaneous solution	100mg/ml
Etofenamate	gel	50mg/g, 100mg/g
Etofenamate	cutaneous spray	100mg/ml
Etoricoxib	f.c. tablets	30mg, 60mg, 90mg, 120mg
Etoricoxib	FC Tablet	30mg, 60mg, 90mg & 120mg
Exenatide	2.4ml Cartridge Pen-Injector	5mcg dose/ 60 doses, 1.2ml & 10mcg dose/60 doses
Ezetimibe	tablets	10mg
Ezetimibe	Tablets	10mg/tab.
Ezetimibe	FC tablet	10mg
Ezetimibe + Simvastatin	tablets	10mg + (10mg, 20mg, 40mg, 80mg)
Famotidine & Ibuprofen	IR Tablet	Duexis
Fampridine	PR Tablet	10mg
Febuxostat	f.c. Tablets	40, 80mg
Febuxostat	f.c. tablets	40mg, 80mg
Fentanyl	nasal spray	47ug
Fentanyl Patch	Patch	12mcg/h 3 day, 25mcg/h 3day, 50mcg/h 3day, 75 mcg/h 3day, 100mcg/h 3day
Ferric Citrate	IR Tablet	Auryxia
Ferric Hydroxide Polymaltose Complex	Oral. Sol.Sd. 5ml vial	50mg Iron/5ml
Ferric Hydroxide Polymaltose Complex	Oral Sol. Sd. 5 ml vial	50 mg Iron/5ml
Fexofenadine*	FC Tablet	120mg &180 mg
Fidaxomicin	tablets	200mg
Finasteride	f.c. tablets	5mg
Fingolimod	capsules	0.5mg
Fluconazole	Hard Capsules	100mg/cap. 150mg/cap. 200mg/cap.
Fluconazole	capsules	50mg, 150mg, 200mg
Fluoxetine	Capsule	20 mg
Fluticasone Propionate	Aerosol, Metered	0.22mg/Inh, 0.11mg/Inh, 0.044mg/Inh
Fosaprepitant	Powder	150mg
Fosfomycine	inj. Sol.	1g, 4g



Product	Form	Strength
Fosfomycine Trometamol	granules f. oral sol.	2g, 3g
Frovatriptan	FC Tablet	2.5mg
Gabapentin	Capsules	100mg, 300mg, 400mg
Gabapentin	f.c. tablets	600mg, 800mg
Glatiramer	PFS	20mg in 1ml
Glatiramer LAR	PFS	1 Month 505b2
Gliclazide	Tablet	80mg
Glimepiride	Tablets	1mg/tab. 2mg/tab. 3mg/tab. 4mg/tab.
Glucagon	vial lyophilized	1mg
Glucagon	Nasal Spray	3mg
Golodirsen	Vial	100mg/2mL
Goserelin	Implant	3.8 mg, 10.8mg
Ibandronic Acid	concentrate f. sol. F. inf.	1mg/ml, 1mg/2ml, 1mg/3ml, 1mg/6ml
Ibandronic Acid	f.c. tablets	50mg, 150mg
Ibuprofen & Pseudoephedrine	SG Capsule	200mg+30mg
Icatibant	Subcutaneous	3mL PFS containing 30mg Icatibant (10mg/mL)
Iloprost	Sol. Inj. 1 ml amp. Sol. Inj. 0.5 ml amp. Sol. Inj 2.5 ml amp.	20mcg/ml & 100 mcg/ml, 100 mcg/ml, 20 mcg/ml
Iloprost	Nebulizer Sol. 1 & 2 ml	10 mcg/ml, 20 mcg/ml (US Only)
Irbesartan	f.c. tablets	75mg, 150mg, 300mg
Irbesartan + HCTZ	f.c. tablets	150mg + 12.5mg, 300mg + 25mg
Iron Sucrose Complex	Sol. Inj. /Conc. Sol. Inf. 5 ml amp. & 5ml vial	20 mg Iron/ml
Isosulfan Blue	Injection	Lymphazurin
Ivabradine	f.c. tablets	5mg, 7.5mg
Ivabradine	Film	5mg & 7.5mg
Ivacaftor	f.c. tablets	150mg
Ivermectin	Cream	Soolantra
Ivermectin	Tablet	3mg
Ixazomib		
Lacosamide	Injection	Vimpat
Lamotrigine	CD Tablet	25, 50, 100mg
Latanoprost	Eye Drops Sol. 2.5 ml vial	50 mcg/ml
Latanoprost	eye drops	50mg/ml
Latanoprost + Timolol	Eye Drops Sol. 2.5 ml vial	(50 mcg + 5.0mg)/ml
Latanoprost + Timolol	eye drops	50mg/ml + 5mg/ml
Leflunomide	f.c. tablets	10mg, 20mg
Letrozole	f.c. tablets	2.5mg
Leuprolide	vial dual cartridge syringe	3.75, 7.5, 11.25, 22.5, 30, 45mg
Levetiracetam	f.c. tablets	250mg, 500mg, 750mg, 1000mg
Levetiracetam	oral solution	100mg/ml
Levocarnitine	Sol. Inj. 5 ml vial	1g/5ml, 2g/5ml



Product	Form	Strength
Levodopa + Carbidopa +Entacapone	f.c. tablets	50mg+12.5mg+200mg, 75mg+18.75mg+200mg, 100mg+25mg+200mg, 125mg+31.25mg+200mg, 150mg+37.5mg+200mg, 200mg+50mg+200mg, 175mg+43.75mg+200mg
Levofloxacin	Eye Drops Sol. 5 ml vial	5.0 mg/ml
Levofloxacin	f.c. Tablets	250mg, 500mg
Levofloxacin	sol. F. inf.	5mg/ml
Levothyroxine Sodium	Tablet	25, 50, 75, 88, 100, 112, 125, 137, 150, 175, 200, 300 Mcg
Lidocaine; Tetracaine	Cream	Pliaglis
Lifitegrast		
Linezolid	f.c tablets	600mg
Linezolid	sol. F. inf.	2mg/ml
Linezolid	Inf. bags	2 mg/ ml
Liraglutide	3ml Cartridge Pen-Injector	18mg in 3ml
Lisinopril	Tablet	5mg, 20mg
Lisinopril + HCTZ	Tablet	20mg+12.5mg
Losartan	f.c. tablets	50mg, 100mg
Losartan + HCTZ	f.c. tablets	50mg +12.5mg, 100mg + 12.5mg, 100mg + 25mg
Megestrol Acetate	f.c. tablets	5mg, 10mg, 20mg
Memantine	f.c. tablets	5mg, 10mg, 15mg, 20mg
Memantine	Oral drops	5mg/pump (10mg/g)
Memantine HCl ER & Donepezil	ER Capsule	7/10, 21/10mg
Mesalamine DR	DR Capsule	375mg
Metformin	PR Tablet	500 mg. 750 mg and 1000 mg
Metformin	ET PFOS	
Metformin Hydrochloride	Oral Solution	500 mg/ 5ml and 1000 mg/ 5ml
Methenamine Hippurate		
Methocarbamol	Tablet	500, 750mg
Methylphenidate	9 h patch	10, 15, 20, 30mg
Methylphenidate	ER PFOS	
Metoprolol Succinate	ER Tablet	25 mg, 50 mg, 100 mg and 200 mg
Midazolam	injectable sol.	15mg/3ml, 50mg/10ml
Midazolam	f.c. tablet	15mg/3ml, 45mg
Mirabegron	ER Tablets	25mg, 50mg
Mirabegron	ER Tablet	Myrbetriq
Mirtazapine	f.c. tablets	15mg, 30mg, 45mg
Modafinil	Tablets	100mg & 200mg
Mometasone	Aerosol, Metered	0.1mg/Inh, 0.2mg/Inh
Montelukast	chewable tablets	4mg, 5mg
Montelukast	f.c. tablets	10mg
Moxifloxacin	f.c. tablets	400mg
Mycophenolate	Injection	500mg/vial
Mycophenolate Mofetil	f.c. tablets	250mg, 500mg
Naltrexone	Implant	765 mg
Naratriptan*	FC Tablet	2.5mg



Product	Form	Strength
Nefopam	Tablets	30mg
Nepafenac	Ophthalmic Suspension	0.1%, 0.3%
Nicardipine HCL	Injection	Cardene
Nimesulide	Tablet	100 mg
Nitazoxanide	IR Tablet	Alinia
Nitrofurantoin	Capsule	50 mg and 100 mg
Nitrofurantoin	Suspension	25 mg/5 ml and 50 mg/ 5ml
Nortriptyline	FC tablet	50mg
Nortriptyline	FC Tablet	10mg & 25mg
Nortriptyline	Capsules	10mg & 25mg
Octreotide	kit syringe	10, 20, 30mg
Olanzapine	f.c. tablets	5mg, 7.5mg, 10mg
Olopatadine	Eye Drops Sol. 5 ml vial	1 mg/ml
Olsalazine	Capsule	250mg
Ondansetron	Sol. F. Inj. /f. Inf.	8mg/4ml
Oxcarbazepine	f.c. tablets	300mg, 600mg
Oxcarbazepine	Tablet	
Ozenoxacin	Cream	Xepi
Paclitaxel Sol. For Inj		6mg/ml
Paliperidone	IM injection	0.25, 0.5, 0.75, 1, 1.5 ml
Paliperidone palmitate injection	Injectable	39mg/0.25mL, 78mg/0.5mL, 117mg/0.75mL, 156mg/mL, 234mg/1.5mL
Paliperidone palmitate injection	Injectable	273mg/0.875mL, 410mg/1.315mL, 546mg/1.75mL, 819mg/2.625mL
Palonosetrom	injectable sol.	.25mg/5ml
Palonosetron	Sol. Inj. 5 ml vial	250 mcg/5ml
Pantoprazole	Powder f. Sol. F. Inj.	40mg
Pantoprazole	Gastro-Resistant Tablets	20mg, 40mg
Pantoprazole	Gastro-Resistant Tablets	20mg
Paracetamol	sol. F. inf.	10mg/ml
Paracetamol	Syrup	40mg/ml
Paracetamol/Tramadol	Tablets	325+37.5mg, 650+75mg
Paricalcitol	Sol. Inj. 1 ml vial or amp. Sol. Inj. 2ml vial or amp.	2mcg/ml & 5 mcg/ml, 5 mcg/ml
Paricalcitol	Soft Gel Capsules	1mcg/cap. 2mcg/cap. 4mcg/cap.
Paroxetine ER	ER Tablets	12.5mg, 25mg, 37.5mg
Perindopril + Indapamide	tablets	2mg + 0.625, 4mg + 1.25mg, 8mg + 2.5mg
Phentermine + Topiramate	ER Capsules	3.75mg+23mg, 7.5mg+46mg, 11.25mg+69mg, 15mg+92mg
Pioglitazone	Tablets	15mg, 30mg, 45mg
Pioglitazone + Metformine	f.c. Tablets	15mg + 850mg
Pirfenidone	FC tablet	267mg, 801mg



Product	Form	Strength
Posaconazole	tablet	100mg
Posaconazole	DR Tablet	Noxafil
Potassium Cl ER	ER Tablets	8meq, 10meq, 20meq
Pramilintide	1mg/ml in 2.7 ml cartridge pen injector	15-120 mcg/dose
Pramipexole	Tablets	0.088mg/tab, 0.18mg/tab, 0.35mg/tab, 0.7mg/tab
Prasugrel	f.c. tablets	5mg, 10mg
Pravastatin	tablets	10mg, 20mg, 40mg
Pregabalin	hg. Capsules	25, 50, 75, 100, 150, 200, 300 mg
Pregabalin	Oral solution	100mg/5ml
Pregabalin	capsules	300mg, 225mg, 200mg, 150mg, 100mg, 75mg, 50mg, 25mg
Promazine	Oral syrup	25mg/5ml & 50mg/5ml
Promazine	Oral drops	40mg/ml
Propafenone ER	ER Capsules	225mg, 325mg, 425mg
Protamine	Injection	10mg/ml
Prucalopride	FC Tablet	1mg & 2mg
Ramipril	Tablets	1.25, 2.5, 5, 10 mg
Ranitidine	Oral Sol. 150 ml bottle	30mg/ml
Ranitidine	f.c. tablets	150mg, 300mg
Rasagiline	tablets	1mg
Rasagiline	Tablets	1mg
Remdesivir		
Repaglinide	Tablets	0.5, 1.0, 2.0 mg
Ribociclib		
Riociguat	FC tablet	0.5, 1, 1.5, 2, 2.5mg
Risedronate	tablets	150mg
Risedronate	f.c. tablets	35mg
Risedronate	f.c. Tablets	35mg, 75mg
Risperidone	Oral Sol. 100 ml bottle	1mg/ml
Risperidone	Oral solution	1mg/1ml
Rivaroxaban	tablets	10mg, 15mg, 20mg
Rivaroxaban	FC Tablet	10mg, 15mg & 20mg
Rivastigmine	24h Patches	4.6mg, 9.5mg, 13.3mg
Rivastigmine	hg. Capsules	1.5, 3.0, 4.5, 6.0 mg
Ropinirole	FC tablet	0.25/0.5/1.0/2.0/5.0 mg
Rosuvastatin	f.c tablets	5mg, 10mg, 20mg, 40mg
Rotigotine	24 h patches	1, 2, 3, 4, 6, 8 mg



Product	Form	Strength
Rotigotine Patch	Patch	1, 2, 3, 4, 6, 8 mg/24hr
Salmon Calcitonin	Nasal Spray	100 IU/Dose, 200 IU/Dose
Sapropterin	Soluble Tablets	100mg
Sarecycline		
Scopolamine	72 h patch	1mg
Selexipag	ER Tablets	Uptravi
Semaglutide	Tablet	3-14mg Dose
Sertraline	f.c. tablets	50mg, 100mg
Sildenafil	f.c. tablets	25mg, 50mg, 100mg
Sildenafil	f.c. tablets	20mg
Sirolimus	Tablet	0.5, 1, 2mg
Sitagliptine	f.c. tablets	25mg, 50mg, 100mg
Sitagliptine + Metformine	f.c. tablets	50mg + 850mg, 50mg + 1000mg
Sodium Picosulfate	Oral Drops	7.5mg/mL
Solifenacin	f.c. tablet	5mg, 10mg
Sorafenib	f.c. tablet	10mg, 20mg
Strontium Ranelate	sachets w/granules f. oral susp.	2g
Sucralfate	Tablet	
Sucroferric Oxyhydroxide	Tablet	Velphoro
Sumatriptan	Tablets	50mg, 100mg
Sunitinib	Tablets	12.5mg, 25mg, 50mg
Sunitinib	capsule	12.5mg, 25mg, 37.5mg, 50mg
Tadalafil	f.c. tablets	2.5mg, 5mg, 10mg, 20mg
Tadalafil	f.c. tablet	2.5mg, 5mg, 10mg, 20mg
Tamoxifen	tablets	10mg, 20mg
Tamsulosin + Dutasteride	Hard Capsules	0.5mg+0.4mg
Telmisartan	tablets	20mg, 40mg, 80mg
Telmisartan + HCT	Tablet	40+12.5/80+12.5/80+25 mg
Tenofovir, Emtricitabine, Efavirenz	Tablet	300, 200, 600mg
Terbinafine	tablets	250mg
Teriflunomide	tablets	7mg, 14mg
Teriparatide	2.4ml Cartridge Pen-Injector	20 mcg once-daily dose
Teriparatide	Sol. F. Inj.	250 µg/ml - 2.4 ml
Ticagrelor	f.c. tablets	90mg
Tigecycline	powder f. sol. F. inf.	50mg/ml
Tigecycline	vial lyoph. Inf. Sol.	50mg
Tirofiban	Vials / Bags	250 µg/ml - 50 ml vials / 50 µg/ml – 250 ml bags
Tobramycin + Dexamethasone	Eye Drops Susp. 5 ml vial	(3mg + 1mg)/ml
Tofacitinib	Tablets	5mg
Tofacitinib	f.c. tablets	5mg
Tolvaptan	tablets	15mg, 30mg, 60mg
Topiramate	f.c. tablets	25mg, 50mg, 100mg, 200mg
Topiramate	Sprinkle Capsule	15, 25mg
Travoprost	Eye Drops Sol. 2.5 ml vial	40.0 mcg/ml
Travoprost + Timolol	Eye Drops Sol. 2.5 ml vial	(40.0 mcg +5.0 mg)/ml
Trazodone	Oral Sol. 120 ml bottle	250mg/5ml
Trazodone	Oral solution	50mg/5ml
Valaciclovir	f.c. Tablets	250mg, 500mg, 1000mg



Product	Form	Strength
Valbenazine		
Valganciclovir	f.c Tablets	450mg
Valsartan	f.c. tablets	40mg, 80mg, 160mg, 320mg
Valsartan + HCTZ	f.c. tablets	80mg + 12.5mg, 160mg + 12.5mg, 160mg + 25mg, 320mg + 12.5mg, 320mg + 25mg
Vancomycin	Injection	
Vardenafil	OD tablets	10mg
Varenicline	FC tablet	0.5mg, 1mg
Varenicline	FC tablet	0.5, 1mg
Vigabatrin	Oral Solution	Sabril
Vildagliptine	Tablet	50mg
Vildagliptine + Metformine	Tablet	50mg
Vismodegib		
Vorinostat	capsules	100mg
Zileuton ER	ER Tablets	600mg
Zofenopril	FC tablet	30 mg
Zofenopril + HCTZ	FC tablet	30 mg + 12.5mg
Zoledronic Acid	Conc. Sol. Inf. 5 ml vial	4mg/5mg
Zoledronic Acid	concentrated f. sol. F. inf	4mg/5ml
Zoledronic Acid	sol. F. inf.	4mg/100ml
Zolmitriptan	f.c. and ODT	2.5mg, 5mg